
1-bin Shift Sort Tray 2600 
(G554) 

This parts catalog includes MB No. 1 to 3



 

 
 

 

  1.1 BIN SORTER 1 (G554) .....................................  2 

  2.1 BIN SORTER 2 (G554) .....................................  4 

  3.1 BIN SORTER 3 (G554) .....................................  6 

PARTS INDEX ............................................................9   

Input Document Property ModelCode 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

August , 31 ' 2006  



2 

 

  

 

1.1 BIN SORTER 1 (G554) 



3 

 1 G554 1511  Left Cover 1 

 2 G554 1517  Lock Lever Spring 2 

 3 G554 1516  Lock Lever Button 2 

 4 G554 1213  Paper Sensor Actuator 1 

 5 G554 1514  Inner Cover 1 

 6 AG07 1010  Magnet Catch 1 

 7 G554 1124  Guide Plate Cover 1 

 8 G554 1121  Guide Plate 1 

 9 G554 1125  Cover Link 1 

 10 AW02 0086  Photointerruptor 3 

 11 G554 1123  Cover Bracket 1 

 12 G554 3111  Tray 1 

 13 G554 2411  Spring Plate 2 

 14 G554 2412  Driven Roller 2 

 15 G554 1212  Entrance Sensor Actuator 1 

 16 G554 1214  Entrance Sensor Spring 1 

 17 AW01 0088  Sensor GP2A200LCS - Assembly 1 

 18 AA12 0095  Discharge Brush 1 

 19 G554 1513  End Fence 1 

 101 0450 3008N Tapping Screw M3x8  

 102 0451 3006N Tapping Screw - M3x6  

 103 0450 3010N Tapping Screw - M3x10  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 20 G554 1512  Right Cover 1 

 21 G554 1323  Pressure Spring 1 

 22 G554 1331  Lock Lever 1 

 23 5447 2681  Snap Ring 1 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

1.1 BIN SORTER 1 (G554) 



4 

 

 

2.1 BIN SORTER 2 (G554) 



5 

 1 G554 2130  Transport Roller 1 

 2 G554 2110  Exit Roller 1 

 3 G554 2531  Pulley Stopper 2 

 4 G554 2524  Shift Slider 1 

 5 G554 2124  Pulley - 20Z 1 

 6 G554 2126  Tightener Roller 1 

 7 5447 2681  Snap Ring 2 

 8 G554 4111  Fork Gate Lever 1 

 9 G554 2121  Timing Belt 1 

 10 G554 2123  Pulley - 15/45Z 1 

 11 G554 2122  Timing Belt 1 

 12 G554 2127  Tightener Bracket 1 

 13 G554 2128  Tightener Spring 1 

 14 G554 2126  Tightener Roller 1 

 15 G554 2120  Driven Exit Roller 1 

 16 G554 2115  Spring 2 

 17 AA08 0232  Bushing - M4 2 

 18 5053 0447  Bushing - 6mm 4 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0720 0040N Retaining Ring - M4  

 102 0720 0030N Retaining Ring - M3  

 103 0450 3010N Tapping Screw - M3x10  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

2.1 BIN SORTER 2 (G554) 



6 

 

 

3.1 BIN SORTER 3 (G554) 



7 

 1 G554 2522  Gear - 26Z 1 

 2 5447 2681  Snap Ring 1 

 3 G554 2510  Bracket 1 

 4 G554 2521  Gear - 14Z 1 

 5 G554 1321  Left Lock Lever 1 

 6 G554 2523  Link 1 

 7 AX04 0053  DC Motor - 24V/2.2W 1 

 8 AW02 0086  Photointerruptor 2 

 9 G554 1310  Lock Bracket 1 

 10 G554 5230  Grounding Harness 1 

 11 G554 5240  Interface Harness 1 

 12 G554 1313  Stepped Screw 2 

 13 G554 1323  Pressure Spring 1 

 14 G554 5210  Shift Harness 1 

 15 G554 5220  Transport Harness 1 

 16 G554 5105  Main Control Board 1 

 17 G554 4121  Solenoid Bracket 1 

 18 G553 2512  Solenoid Spring 1 

 19 AX10 0045  DC Solenoid - 24V 3.8W 1 

 20 AX04 0103  Stepping Motor - 24V 65 Ω 1 

  AX04 0201  X/O MB2  

 21 G554 2541  Transport Bracket 1 

 101 0450 3010N Tapping Screw - M3x10  

 102 0313 0030N Philips Pan Head Screw - M3x3  

 103 1105 0267  Harness Clamp - YMC-10-0  

 104 0451 3006N Tapping Screw - M3x6  

 105 1105 0310  Harness Clamp - LWS-1S  

 106 1105 0326  Locking Support  

 107 0800 0072  Philips Pan Head Screw - M2.6X4  

 108 1607 1129  Ferrite Core:2643-625002 MB3 ADDED  

 109 0805 0089  Retaining Ring - M4 MB3 ADDED  

 110 0623 0220G Spring Pin 3x22 MB3 ADDED  

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

3.1 BIN SORTER 3 (G554) 



 

 

Parts Index 



9 

G554 1121  Guide Plate   3 -   8 

G554 1123  Cover Bracket   3 -  11 

G554 1124  Guide Plate Cover   3 -   7 

G554 1125  Cover Link   3 -   9 

G554 1212  Entrance Sensor Actuator   3 -  15 

G554 1213  Paper Sensor Actuator   3 -   4 

G554 1214  Entrance Sensor Spring   3 -  16 

G554 1310  Lock Bracket   7 -   9 

G554 1313  Stepped Screw   7 -  12 

G554 1321  Left Lock Lever   7 -   5 

G554 1323  Pressure Spring   3 -  21 

G554 1323  Pressure Spring   7 -  13 

G554 1331  Lock Lever   3 -  22 

G554 1511  Left Cover   3 -   1 

G554 1512  Right Cover   3 -  20 

G554 1513  End Fence   3 -  19 

G554 1514  Inner Cover   3 -   5 

G554 1516  Lock Lever Button   3 -   3 

G554 1517  Lock Lever Spring   3 -   2 

G554 2110  Exit Roller   5 -   2 

G554 2115  Spring   5 -  16 

G554 2120  Driven Exit Roller   5 -  15 

G554 2121  Timing Belt   5 -   9 

G554 2122  Timing Belt   5 -  11 

G554 2123  Pulley - 15/45Z   5 -  10 

G554 2124  Pulley - 20Z   5 -   5 

G554 2126  Tightener Roller   5 -  14 

G554 2126  Tightener Roller   5 -   6 

G554 2127  Tightener Bracket   5 -  12 

G554 2128  Tightener Spring   5 -  13 

G554 2411  Spring Plate   3 -  13 

G554 2412  Driven Roller   3 -  14 

G554 2510  Bracket   7 -   3 

G554 2521  Gear - 14Z   7 -   4 

G554 2522  Gear - 26Z   7 -   1 

G554 2523  Link   7 -   6 

G554 2524  Shift Slider   5 -   4 

G554 2531  Pulley Stopper   5 -   3 

G554 2541  Transport Bracket   7 -  21 

G554 3111  Tray   3 -  12 

G554 4111  Fork Gate Lever   5 -   8 

G554 4121  Solenoid Bracket   7 -  17 

G554 5105  Main Control Board   7 -  16 

G554 5210  Shift Harness   7 -  14 

G554 5220  Transport Harness   7 -  15 

G554 5230  Grounding Harness   7 -  10 

G554 5240  Interface Harness   7 -  11 

 

 

 

 

 

 

 

 

 

 

 

 

 

G554 2130  Transport Roller   5 -   1 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



10 

G553 2512  Solenoid Spring   7 -  18 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AA08 0232  Bushing - M4   5 -  17 

AA12 0095  Discharge Brush   3 -  18 

AG07 1010  Magnet Catch   3 -   6 

AW01 0088  Sensor GP2A200LCS - Assembly   3 -  17 

AW02 0086  Photointerruptor   3 -  10 

AW02 0086  Photointerruptor   7 -   8 

AX04 0053  DC Motor - 24V/2.2W   7 -   7 

AX04 0103  Stepping Motor - 24V 65 Ω   7 -  20 

AX04 0201  X/O MB2   7 -  20 

AX10 0045  DC Solenoid - 24V 3.8W   7 -  19 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



11 

0313 0030N Philips Pan Head Screw - M3x3   7 - 102 

0450 3008N Tapping Screw M3x8   3 - 101 

0450 3010N Tapping Screw - M3x10   3 - 103 

0450 3010N Tapping Screw - M3x10   5 - 103 

0450 3010N Tapping Screw - M3x10   7 - 101 

0451 3006N Tapping Screw - M3x6   3 - 102 

0451 3006N Tapping Screw - M3x6   7 - 104 

0623 0220G Spring Pin 3x22 MB3 ADDED   7 - 110 

0720 0030N Retaining Ring - M3   5 - 102 

0720 0040N Retaining Ring - M4   5 - 101 

0800 0072  Philips Pan Head Screw - M2.6X4   7 - 107 

0805 0089  Retaining Ring - M4 MB3 ADDED   7 - 109 

1105 0267  Harness Clamp - YMC-10-0   7 - 103 

1105 0310  Harness Clamp - LWS-1S   7 - 105 

1105 0326  Locking Support   7 - 106 

1607 1129  Ferrite Core:2643-625002 MB3 ADDED   7 - 108 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

5053 0447  Bushing - 6mm   5 -  18 

5447 2681  Snap Ring   3 -  23 

5447 2681  Snap Ring   5 -   7 

5447 2681  Snap Ring   7 -   2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 


	1.1 BIN SORTER 1 (G554) 
	2.1 BIN SORTER 2 (G554) 
	3.1 BIN SORTER 3 (G554) 
	Parts Index 

